

# **Kidney-Sparing Surgery for Upper Tract Urothelial Carcinoma—Modalities, Outcomes, and Limitations**

Dennis J. Head 🕩 and Jay D. Raman \*

Department of Urology, Penn State Health Milton S. Hershey Medical Center, Hershey, PA 17033, USA \* Correspondence: jraman@pennstatehealth.psu.edu

Abstract: Upper tract urothelial carcinoma (UTUC) accounts for 5–10% of urothelial cancers and is associated with high morbidity and mortality. Increasing incidence of UTUC has been observed since the 1970's, alongside the evolution of advance imaging techniques, precision biopsy equipment, and risk stratification models. The high morbidity of radical nephroureterectomy (RNU) which is still the gold-standard treatment for high-risk UTUC, has driven the development of kidney-sparing surgery alternatives for low-risk UTUC. Now, several treatment approaches have outcomes comparable to RNU for low-risk UTUC and guidelines are recommending kidney-sparing surgery for favorable low-risk disease. The main categories of kidney-sparing surgery include segmental ureterectomy, endoscopic ablation, chemoablation, and vascular-targeted phototherapy. These treatments are highly nuanced making them difficult to compare, but for most cases of favorable low-grade disease, we recommend endoscopic laser ablation with optional adjuvant intracavitary therapy. Adverse events associated with kidney-sparing surgery include ureteral stricture, bleeding requiring transfusion, and bladder recurrence of UTUC. Limitations of kidney-sparing surgery include appropriate tissue sampling (contributing to under-grading and under-staging), higher rates of ipsilateral recurrence, and potential for grade and stage progression. Collectively, these may subsequently necessitate RNU. Here, we review the technical variations and evidence behind kidney-sparing therapies as well as their practicality in the real world.

Keywords: nephroureterectomy; ureterectomy; ablation; chemoablation; recurrence; stricture; preservation

# 1. Introduction

Upper tract urothelial carcinoma (UTUC) accounts for 5–10% of urothelial cancers and is associated with high morbidity and mortality [1]. Alongside the evolution of advance imaging techniques, the incidence of UTUC has increased over the past three decades. An associated stage migration to in situ and local UTUC tumors has refined risk stratification models with an appreciation of kidney-sparing treatment modalities [1–3]. Historically, nephroureterectomy (RNU) has been the standard treatment for all types of UTUC due to limited alternative treatment modalities [4].

Ubiquitous use of RNU is detrimental to patients' short-term and long-term health, since it is associated with a 12–18% risk of serious perioperative complications and the potential for some patients to require dialysis due to progression of chronic kidney disease [5,6]. Long operative times averaging approximately 200 min for open and robotic surgeries as well as widely ranging blood loss are also associated limitations of radical nephroureterectomy [7]. Since the average age of onset of UTUC is 73 years of age, many patients may have comorbidities that would put them at higher risk of complications from RNU [8]. For example, an analysis of the American College of Surgeons National Surgical Quality Improvement Program found that of patients who underwent RNU, 5.3% had Clavien–Dindo IV complications, 13.2% had bleeding requiring blood transfusion, 8.3% had readmission, and 3.8% required re-operative surgery [9]. Such adverse outcomes can dramatically impact quality of life in this inherently elderly patient population.



Citation: Head, D.J.; Raman, J.D. Kidney-Sparing Surgery for Upper Tract Urothelial Carcinoma— Modalities, Outcomes, and Limitations. J. Clin. Med. 2024, 13, 6593. https://doi.org/10.3390/ jcm13216593

Academic Editor: Jean De la Rosette

Received: 3 September 2024 Revised: 23 October 2024 Accepted: 28 October 2024 Published: 2 November 2024



**Copyright:** © 2024 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access article distributed under the terms and conditions of the Creative Commons Attribution (CC BY) license (https:// creativecommons.org/licenses/by/ 4.0/). Endoscopy instrumentation has significantly improved over time. The advancement of ureteroscopic technology now allows for improved urinary tract evaluation and tissue biopsy. Moreover, use of selective upper tract cytology collection as well as improved cross-sectional imaging allows better characterization of tumors compared to previous decades. UTUC is now able to be risk-stratified into groups that helps to determine more objectively if a RNU is truly necessary. Several kidney-sparing surgeries have now been developed with the intent of treating low-risk UTUC with decreased morbidity and similar survival outcomes compared with RNU. Here, we will review the roles of organ-sparing treatments and discuss the latest evidence with these treatment approaches.

# 2. Kidney-Sparing Surgery for UTUC

Though RNU is still the gold-standard treatment for high-risk UTUC, kidney-sparing surgery is considered a reasonable treatment option for low risk UTUC [3,10]. One reason is the significantly lower morbidity and similar cancer-specific survival (CSS) when comparing patients treated ureteroscopically or percutaneously to those who underwent RNU for low-grade and noninvasive UTUC [11]. It is worth noting, however, that while there is less morbidity from kidney-sparing surgery, there exists the potential for progression to RNU after recurrence, with salvage rates ranging from 16.7% for low-grade UTUC to 28.6% for high-grade UTUC in a meta-analysis by Seisen et al. [11]. The possibility of recurrence and progression means that patients must be followed with long-term surveillance ureteroscopy and cytology which can be burdensome on patients and the healthcare system [12]. Additionally, patients must accept that embarking on a course of kidney preservation may require pivoting to more invasive surgery if disease parameters indicate progression. Thus, there is a significant investment from the patient, physician, and healthcare system when embarking on this treatment course.

Kidney-sparing surgery (KSS) allows for the preservation of renal function, although evidence is still limited and slightly mixed as to whether this truly changes rates of chronic kidney disease in the postoperative period [11,13,14]. One retrospective analysis of 426 patients by Dudinec et al. found a significant 12.1% increase in the 5-year cumulative incidence of advanced CKD (eGFR < 30 mL/min/1.73 m<sup>2</sup>) in patients treated with RNU compared to KSS [13]. A large meta-analysis comparing segmental ureterectomy (SU) to RNU found higher post-operative GFR for the SU group (weighted mean difference, 11 mL/min; 95% CI 3–19 mL/min; p = 0.007 [15]. Preservation of GFR is highly desirable for a few reasons. Firstly, ample data associates CKD with cardiovascular and all-cause mortality [16,17]. Secondly, CKD with associated physiologic changes often necessitates life-long medical therapies such as anti-hypertensive medications and renal replacement therapies which may also have untoward side effects [18,19]. Finally, low-risk patients may benefit from kidney-sparing surgery, so they are not limited in the possible chemotherapy agents for their lifetime [20]. Specifically, for those patients with eventual disease progression, neoadjuvant therapy with cisplatin may be given to patients undergoing RNU if their GFR is predicted to decrease below the threshold for adjuvant chemotherapy [21]. Similarly, adjuvant cisplatin-based therapy is typically avoided in patients with a GFR < 60 mL/min/1.73 m<sup>2</sup> [21]. Such considerations are not exclusive to UTUC and would also apply to unfortunate scenarios of developing distinct primary malignancies requiring systemic treatments.

Kidney-sparing surgery approaches are less invasive compared to RNU and can be useful for patients who are not able to be optimized for a long and intensive surgery involving multiple abdominal quadrants. There are also imperative indications for attempting kidney-sparing surgery before proceeding to RNU and these include an anatomic or functional solitary kidney, bilateral UTUC, severe chronic kidney disease, and patients with genetic predispositions to contralateral recurrence (Balkan endemic nephropathy or Lynch syndrome) [3,10,22]. Though there are many advantages to kidney-sparing surgery, veering away from the gold-standard RNU treatment requires detailed consideration of risks for each patient.

## 3. Diagnostic Techniques

Evaluation of UTUC includes the results of advanced imaging, fluid cytology, ureteroscopy findings, and biopsy. The AUA recommendation for diagnostic imaging is multiphasic contrast-enhanced computerized tomography urography (CTU), although magnetic resonance urography may be used for patients with iodinated contrast allergy or CKD [10]. A metanalysis of five studies reported the sensitivity and specificity of CT urography to be 96% (95% CI: 88–100%) and 99% (95% CI: 98–99%), respectively, using studies with the inclusion criteria of hematuria [23]. Magnetic resonance urography has a lower sensitivity for UTUC of 69% and a comparable specificity of 97% compared to CTU [24]. MRU is often a more time intensive study with associated costs generally greater than CTU.

If neither CTU nor MR urography can be performed, evaluation may be performed using retrograde pyelography along with non-contrast enhanced computerized tomography (CT) or magnetic resonance imaging (MRI) [10]. Retrograde pyelography has a reported sensitivity of 96% and specificity of 96%, although retrograde pyelography before RNU has been associated with higher intravesical recurrence of UTUC (63% vs. 19%, p < 0.001) [24,25]. Renal ultrasonography can also be clinically useful when evaluating UTUC for patients who cannot undergo contrasted CT and MRI studies, but ultrasound cannot evaluate the entirety of the ureter and is therefore not a standalone imaging technique for UTUC evaluation [10,26]. Contrast-enhanced ultrasound (using a contrast agent made of gas-filled microbubbles) is a relatively new imaging modality that is being explored for use in diagnosing UTUC, but there is not robust enough evidence yet to make recommendations for its use [27].

In addition to imaging, fluid and tissue sampling yield important data points used in risk stratification. Fluid cytology should be obtained from voided urine and from renal cytologic barbotage washing, in which the upper tract is rinsed with saline during ureteroscopy and then the wash fluid is collected for analysis [10]. The analysis of cells is reported using the Paris system, which categorizes cells into high-grade UC, low-grade urothelial neoplasm, suspicious for high-grade UC, negative for high-grade UC, atypical urothelial cells, other malignancies, and nondiagnostic [10,28]. Consistent use of standardized nomenclature is critical for ensuring cytology results of urothelial carcinoma.

Voided urine cytology has a reported sensitivity/specificity of 63%/55% for highgrade disease and 53%/37% for low-grade disease, with an overall false negative rate of 43% in one single-center retrospective study of 176 patients [29]. The study also found that positive results were over-graded in 13% and under-graded in 17% of cases. These figures make voided urine cytology less than ideal when trying to determine the presence and grade of disease, but voided urine cytology still gives easily obtainable data points to consider. It has been separately reported that a positive preoperative voided urine cytology is associated with tumor multifocality, higher grade tumor, higher rate of intravesical recurrence, and shorter recurrence-free survival and cancer-free survival [30]. Therefore, patients with a high-grade voided urine cytology may be counselled on the greater risk of intravesical recurrence and the importance of surveillance cystoscopy.

Renal barbotage, also referred to as selective cytology, should be used in addition to voided urine cytology to directly sample fluid closest to the suspected cancer. Renal barbotage should only be performed unilaterally on the side that is being investigated for UTUC and should be performed prior to contrast instillation for retrograde pyelography [10]. A large metanalysis found the pooled sensitivity and specificity of selective cytology to be 53% and 90%, respectively. When stratified by grade, there was a 46% sensitivity for low-grade and a 70% sensitivity for high-grade tumors based on final pathology [31]. Intuitively, selective renal or ureteral cytology from the affected urinary tract likely has superior performance characteristics when compared to a voided cytology with potential dilution from the contralateral renal unit.

Diagnostic ureteroscopy of the side with suspected UTUC should be performed when feasible. Careful endoscopic annotation is strongly recommended. Specifically, notes should be made regarding any bladder lesions, ureteral lesions, and renal pelvis or calyceal lesions, with comments on appearance (papillary, sessile, or flat), focality, dimensions, and obstruction. Biopsy should be performed except in specific circumstances in which a high-grade tumor is highly likely (e.g., high-grade cytology with large enhancing mass) or when the results will not change the management (e.g., patient prefers expectant management) [10].

Biopsy tools that are currently used include cold cup forceps, ureteroscopic baskets, and cryoprobes (cold probes that tissue freezes to when inserted) [32,33]. The goal of biopsy is to obtain the most representative sample of the UTUC tumor. There is, however, no specific data that recommends one type of biopsy tool versus another. Rather, it is important for clinicians to use the biopsy tools that are availed to them at individual institutions. Importantly, given the relatively small sample size of individual specimens, procuring multiple samples will improve the diagnostic yield.

Although biopsy is a direct sample of the target tissue, it is still not representative of the final pathology in many cases which leads to risk of over or under treating patients if it is over-relied upon. Simon et al. conducted a review of 87 UTUC biopsies from patients with subsequent invasion and found that concordance rates of biopsy and RNU final pathology grading were suboptimal, with 11% (10 cases) being reclassified from low grade to high grade. Additionally, biopsy tended to under-stage disease with muscle invasion being upstaged in 30% (26 cases) [34]. These data are somewhat sobering in that it implies patients may be under-graded or under-staged and receive ablation for invasive high-grade disease when looking at the biopsy alone. Therefore, it is important to consider all the available data together when performing risk stratification. Furthermore, limitations of immunohistochemical analysis of UTUC biopsies argues for continued research in molecular profiling of these tumors to capture biological behavior [35].

Of note, patients with Lynch syndrome have a 14-fold higher risk of developing UTUC and a lifetime risk of UTUC up to 20%, but there is no significant difference in outcomes reported [36–38]. Currently, Lynch syndrome is not known to predispose patients to high or low risk of invasive disease once it has developed and is not included in the common risk stratification algorithms [10,36]. Still, patients with UTUC should be questioned about personal and familial history of cancer and tested for Lynch Syndrome if appropriate in order to be evaluated for cancer in other organs.

#### 4. Risk Stratification

Risk stratification algorithms differ slightly between the European Association of Urology (EAU) and the American Urologic Association (AUA). Prognosis in the EAU is stratified into low-risk and high-risk UTUC [36]. Low risk must include unifocal disease, tumor size < 2 cm, negative cytology for high-grade disease, low-grade ureteroscopic (URS) biopsy, and no invasive aspect on CT [36]. If any of these criteria are not met, it may be considered high-risk UTUC. The EUA considers high-grade cytology, high-grade biopsy, invasion on CT, and high-grade histologic subtypes to be strong criteria for high-risk UTUC, while multifocality, tumor size > 2 cm, and hydronephrosis are considered weak criteria for high-risk stratification of UTUC [36].

The AUA guidelines stratify risk first by low-grade or high-grade ureteroscopic or percutaneous biopsy and then sub-stratify into favorable and unfavorable UTUC [10]. Favorability is based on results of cytology, radiography (invasion, hydronephrosis, or suspicious lymph nodes), URS appearance including focality, and lower tract involvement [10]. Ablative treatments are preferred for favorable low-risk UTUC and may also be offered for unfavorable low-risk UTUC [10]. Favorable high-risk UTUC may rarely be treated with ablation, though RNU is preferred, and adjuvant or neoadjuvant chemotherapy is recommended based on renal function and patient counseling [10]. Unfavorable high-risk UTUC can be palliatively managed with ablative treatments primarily to treat obstruction and maintain renal function [10].

## 5. Techniques of Kidney-Sparing Surgery for UTUC

(1) Segmental ureterectomy is an extirpative treatment alternative to RNU for UTUC and can be employed in low-risk patients and select high-risk patients [10]. Ideal candidates should have a <1 cm unifocal tumor in the distal 1/3 of the ureter, with adequate bladder mobility to create a tension-free anastomosis [10]. Re-implantation is typically done via a psoas hitch or Boari flap technique [10]. Segmental ureterectomy can also be performed for UTUC in the mid-ureter with subsequent ureteroureterostomy using a spatulation technique [10]. An important aspect to segmental ureterectomy is minimizing urine spillage due to the potential of seeding cancer cells being released into the urine during manipulation [10]. Additionally, extensive evaluation of the upper tract for additional lesions and intraoperative pathology should confirm that all cancer has been removed with clean margins [10].

Lymph node dissection for low-risk disease has no statistically significant outcome benefits based on existing meta-analysis studies [10,39,40]. For high-risk disease, lymph nodes should be taken, though templates may vary [3,10]. Interestingly, in studies of RNU for UTUC, patients who are clinically and pathologically negative for nodal metastasis exhibit improved overall survival with higher lymph node yields, regardless of adjuvant chemotherapy use [36,41,42]. Lenis et al. have reported decreasing lymph node yields during RNU as surgeons have transitioned to robotic-assisted laparoscopic approaches compared to the traditional open approach, so this is a potential area to place more importance during robotic-assisted laparoscopic RNU [42].

Segmental ureterectomy in low-risk and select high-risk patients is associated with noninferior overall survival compared to RNU, but a shorter 5-year recurrence-free survival (OR 0.64; 95% CI 0.43-0.95; p = 0.03) [15]. One study specifically compared SU to RNU for middle or distal ureter UTUC less than 3.5 cm and found no differences in bladder recurrence, local recurrence, distant metastasis, cancer-specific survival, or overall survival at the 4-year follow-up [43]. In appropriately selected patients, SU is an effective treatment option though advanced high-risk UTUC should still be treated with RNU [15]. Importantly, patients undergoing SU require continued surveillance of the ipsilateral and contralateral urinary tract generally with imaging first and subsequent endoscopic visualization as needed.

(2) Endoscopic ablation is currently the preferred primary treatment of favorable low-risk UTUC in most patients [10]. This method can be performed via an antegrade approach through percutaneous access or a retrograde approach through ureteroscopic access [44]. The antegrade approach is more invasive due to percutaneous renal access but allows for use larger caliber instrumentation including flexible and rigid nephroscopes and bipolar loop electroscopes. Additionally, easy instillation of adjuvant chemotherapy agents post-operatively can occur when a percutaneous nephrostomy tube is left in place [44]. The direct and large caliber access to the kidney makes the antegrade approach optimal for more extensive low-grade disease where visualization and extensive resection and/or ablation is needed [44]. Furthermore, lower pole tumors with a sharp infundibular pelvic angle may be better suited by direct percutaneous access. The less invasive retrograde approach is ideal for smaller lesions that are easily visualized and are located in parts of the urinary tract readily accessible by ureteroscopy.

One concern that is raised when considering endoscopic ablation is the potential for intraluminal seeding of cancer cells after instrumentation, which can later cause intravesical recurrence of urothelial carcinoma (UC). Evidence for this phenomenon is from observed increases in intravesical recurrence in patients who received a diagnostic ureteroscopy (dURS) prior to RNU, compared to patients who underwent RNU with no dURS [45–47]. In a 2022 meta-analysis by Nowak et al., there was significantly worse intravesical recurrence-free survival for patients who received dURS prior to RNU (HR = 1.44, 95% CI: 1.29–1.61, p < 0.001) [48]. It is important to note, however, that this study did not find significance for differences in cancer-specific survival, overall survival after RNU, or metastasis-free survival [48].

The theory of intraluminal seeding via instrumentation is also supported by genomic studies of UTUC cells and cells from intravesical UC recurrence, which have found high rates of clonal relatedness between the cell lines [49,50]. Audenet et al. found that in 29 patients with temporally separated UC of the bladder following RNU for UTUC, all bladder UC cell lines shared a clonal origin with the primary UTUC (p < 0.005) [49]. Another clonality study by van Doeveren et al. found paired genomics of UTUC and subsequent UC of the bladder in 11 out of 15 patients [50].

A recommended practice to minimize the intravesical recurrence after endoscopic ablation is to instill one dose of post-operative intravesical chemotherapy to kill any viable cells seeded into the bladder, similar to what is recommended after bladder tumor resection [10,51,52]. More than one dose of post-operative chemotherapy does not appear to incrementally provide any additional reduction in IVR [36,53]. One study suggests that using a ureteral access sheath during ureteroscopy reduces rates of intravesical recurrence (HR 0.2; 95% CI 0.1–0.8; p = 0.01) [47]. Thus, use of an access sheath may be considered based on limited evidence [47]. Instillation of drugs into the upper urinary tract (in the absence of perforation as determined by pyelography) may also present a dual effect of decreasing local upper tract recurrence while providing bladder chemoprophylaxis.

Outcomes of endoscopic ablation for low-risk tumors are associated with relatively high rates of recurrence (90%) and grade progression (31%); however, 5-year cancer-specific survival is robust (84%) [54]. The outcomes of laser ablation compared to RNU were directly compared in a retrospective analysis by Rouprêt et al. who found insignificant differences in 5-year disease-specific survival rates (84% for RNU; 81% for ureteroscopy; 80% for percutaneous endoscopy) as well as similar 5-year tumor-free survival rates of 71–75% for low-grade UTUC [55,56]. Another study of endoscopic laser ablation reported progression-free survival rates of 75% in patients with low-grade UTUC at a median follow-up of 4.3 years [57]. This study also found that tumor size  $\geq$  1 cm and multifocality were not associated with increased rates of disease progression [57]. Importantly, second-look endoscopic evaluation is critical to ensure that the ablation eradicated the disease with reports noting that over 50% of patients will have residual carcinoma following the initial procedure [58].

(3) Chemoablation of UTUC using topical application of chemotherapy agents can be used to treat low-grade UTUC [10]. This is primarily recommended when complete endoscopic ablation is not feasible and may also be used as an adjuvant therapy to endoscopic ablation [10]. The limiting factors for chemoablation efficacy in the urinary tract are dwell time of the active agent being limited by washout from urine drainage and dilution of the active agent due to urine production preventing adequate concentrations of the agent [59]. Currently, the only FDA approved form of chemoablation for primary treatment of low-grade UTUC is a reverse-thermal hydrogel (liquid when cool, solid when warm) containing mitomycin C [60,61]. The cooled liquid is instilled to fill the calyces of the affected kidney, solidifies to a gel at body temperature, and releases high concentrations of mitomycin as it dissolves over 4–6 h [60–62].

The primary regimen that has been studied involves instillation every week for 6 weeks as an induction regimen with optional additional monthly treatments [60,61]. This has not been validated as the optimal regimen to balance treatment efficacy and associated adverse events [60,61]. The primary adverse event associated with this treatment is ureteric stenosis, presenting in 29% of patients with six or fewer instillations and 66% of patients with more than six instillations as reported in a phase 3 clinical trial [61]. Woldu et al. reported occurrence of significant ureteral stenosis in 23% in a review of 132 patients treated with mitomycin-containing gel [63]. Other treatment-related adverse events include urinary tract infection (32%), hematuria (32%), flank pain (31%), vomiting (20%), renal impairment (20%), and hydronephrosis (18%) [61].

One possible way to minimize the occurrence of ureteral stenosis is to instill the agent via an antegrade approach as demonstrated in a study by Linehan et al. [64]. They found that Clavien grade 3 ureteral stricture was present in 32% of retrograde cases and only 12%

of antegrade cases [64]. Another advantage of the antegrade approach is that percutaneous access can be maintained during the entire induction regimen, so the patient can receive instillations in an office, while retrograde instillation must be performed in a procedure room under sedation [64].

Outcome data of chemoablation is still limited, but a phase III clinical trial of mitomycincontaining reverse-thermal gel found a complete tumor response in 59% (95% CI 47–71; p < 0.0001) of patients at a median follow-up of 11 months [60]. The 12-month durability of the complete response was 56%, with 8 having recurrence, and 10 unable to be evaluated [61]. Woldu et al. reported that in multi-institutional retrospective data, the rates of being endoscopically clear at first evaluation following treatment were 37% for primary chemoablation, and 69% when the mitomycin gel was used as an adjuvant treatment [63]. They also reported the size of the tumors treated, which revealed a poor response in patients with  $\geq 1$  cm of tumor burden [63]. This suggests that current mitomycin-containing gel may be better suited as an adjuvant treatment, rather than a primary chemoablation treatment for low-grade UTUC. The added benefit to primary endoscopic ablation is unknown and requires investigation in a trial. Notably, the current FDA approval for this therapy is for ablative therapy as opposed to adjuvant instillation.

## 6. Future Directions

One treatment in development is vascular-targeted photodynamic therapy (VTP), which has not been FDA approved in the US but is being studied for low-grade UTUC. The treatment involves injecting inactivated padeliporfin systemically, which is then photoactivated in the area of the tumor using an endoscopic laser. Once activated, the padeliporfin causes formation of reactive oxygen species which damage tumor vasculature, stimulate inflammation, and trigger immune responses towards the cancer cells ultimately leading to tumor necrosis [65].

The phase 3 ENLIGHTED trial (NCT04620239) is currently assessing efficacy of this therapy. A limitation of the treatment is that patients have to take light exposure precautions for up to 48 h after padeliporfin is infused to prevent a photosensitivity reaction [66]. The phase I Trial of WST-11 (TOOKAD Soluble) reported adverse events of flank pain (79%) and hematuria (84%) [67]. Efficacy data of VTP using padeliporfin are promising in other solid tumor malignancies such as prostate cancer but they are yet to be published regarding UTUC [68]. It is unknown how most surgeons will utilize this treatment once it is on the market, whether as a primary or adjuvant therapy. Notably, this therapy would focus treatment effect on known visualized sites of disease. Thus, the remainder of the urothelium in other parts of the kidney and upper tract would be less impacted when compared to the chemoablation strategy discussed above.

Another innovation being studied is the use of immunotherapy agents for UTUC treatment. Systemic immunotherapy agents have demonstrated improvements in overall and progression-free survival for many types of cancer, and intravesical BCG immunotherapy has demonstrated efficacy in bladder cancer [69,70]. For UTUC, little research has been carried out on systemic immunotherapy, but a 10-patient feasibility study named PURE-02 found uncertain response or nonresponse in the majority of high-risk patients after three courses of 200 mg pembrolizumab leading up to RNU [71,72]. Currently, immune checkpoint inhibitors are being studied in reverse-thermal gel formulations for treatment of high-grade non-muscle invasive bladder cancer and this could lead to future applications in UTUC [73]. Our understanding of how these drugs interact with UTUC cells is very limited and they seem to be more resistant to immunotherapy than bladder UC cells for a variety of possible reasons [71]. Both systemic and topical immunotherapy agents should be studied with randomized controlled trials in the context of kidney sparing treatment for UTUC.

Targeted chemotherapies for specific UTUC tumor mutations are also being researched. One notable phase 1b trial by Matin et al. explored targeted fibroblast growth factor inhibition, specifically looking at its efficacy in tumors with genetic mutations in fibroblast growth factor receptor 3, which is the most common UTUC mutation [74]. A response was seen in six out of nine patients and three out of five scheduled RNUs were ultimately able to be treated endoscopically [74]. Further research on biomarker-targeted therapy is ongoing and expected to increase kidney-sparing treatment options.

Similarly, detailed molecular profiling of UTUC cells is being explored as a prognostic indicator [75]. In the future, genomic characterization may be able to help indicate when patients may be safely treated with kidney-sparing surgery, and also when patients should receive neoadjuvant chemotherapy prior to RNU [75]. However, more genomic data from UTUC tumors are needed to improve the prognostic accuracy of genomic sequencing.

Finally, as one considers upper tract therapies, novel delivery systems can allow clinicians to use the same drugs but enhance treatment effect. While chemoablation is one such approach, increasing data in the bladder cancer literature highlights the effectiveness of a drug-eluting device (TAR-200) that permits higher concentrations of drug delivery [76]. Similar concepts may be applicable in the upper urinary tract.

# 7. Conclusions

A variety of kidney-sparing surgeries are available for treatment of low-risk UTUC, and innovations are ongoing in this field. Survival outcomes are generally comparable to RNU for low-risk UTUC, but recurrence rates are significantly higher which affects long-term management. Risk stratification remains challenging with the possibility of under-grading and/or under-staging disease, so patients should be on long-term surveillance after kidney-sparing treatments. The adverse events associated with kidney-sparing surgery are drastically different from those of RNU and techniques to minimize morbidity warrant further investigation.

Author Contributions: Conceptualization, J.D.R. and D.J.H.; formal analysis, J.D.R. and D.J.H.; investigation, J.D.R. and D.J.H.; resources, J.D.R. and D.J.H.; data curation, J.D.R. and D.J.H.; writing—original draft preparation, J.D.R. and D.J.H.; writing—review and editing, J.D.R. and D.J.H.; visualization, J.D.R. and D.J.H.; supervision, J.D.R.; project administration, J.D.R. All authors have read and agreed to the published version of the manuscript.

Funding: This research received no external funding.

**Conflicts of Interest:** Jay Raman currently participates in clinical trials with UroGen Pharma and Steba Biotech as a site investigator. Dennis Head currently participates in clinical trials with UroGen Pharma and Steba Biotech as a study team member. UroGen Pharma and Steba Biotech had no role in the design of the study; in the collection, analyses, or interpretation of data; in the writing of the manuscript; or in the decision to publish the results. The authors have no other relevant interests to disclose.

## References

- 1. Raman, J.D.; Messer, J.; Sielatycki, J.A.; Hollenbeak, C.S. Incidence and survival of patients with carcinoma of the ureter and renal pelvis in the USA, 1973–2005. *BJU Int.* 2011, 107, 1059–1064. [CrossRef] [PubMed]
- Zganjar, A.J.; Thiel, D.D.; Lyon, T.D. Diagnosis, workup, and risk stratification of upper tract urothelial carcinoma. *Transl. Androl.* Urol. 2023, 12, 1456–1468. [CrossRef] [PubMed]
- Uroweb-European Association of Urology [Internet]. EAU Guidelines on Upper Urinary Tract Urothelial Cell Carcinoma-DISEASE MANAGEMENT-Uroweb. Available online: https://uroweb.org/guidelines/upper-urinary-tract-urothelial-cellcarcinoma/chapter/disease-management (accessed on 31 May 2024).
- 4. Fiuk, J.V.; Schwartz, B.F. Upper tract urothelial carcinoma: Paradigm shift towards nephron sparing management. *World J. Nephrol.* **2016**, *5*, 158–165. [CrossRef]
- Levy, A.; Canes, D. Perioperative complications and adverse sequelae of radical nephroureterectomy. *Transl. Androl. Urol.* 2020, 9, 1853–1859. [CrossRef]
- Wang, L.L.; Samson, K.K.; Boyle, S.L. Validated Models to Estimate Probability of Dialysis After Nephrectomy and Partial Nephrectomy. JAMA Surg. 2021, 156, 976–979. [CrossRef]
- Lee, H.; Kim, H.J.; Lee, S.E.; Hong, S.K.; Byun, S.-S. Comparison of oncological and perioperative outcomes of open, laparoscopic, and robotic nephroureterectomy approaches in patients with non-metastatic upper-tract urothelial carcinoma. *PLoS ONE* 2019, 14, e0210401. [CrossRef]

- 8. Wu, J.; Chen, S.; Wu, X.; Mao, W.; Wang, Y.; Xu, B.; Zheng, D.; Chen, M. Trends of incidence and prognosis of upper tract urothelial carcinoma. *Bosn. J. Basic Med. Sci.* 2021, 21, 607–619. [CrossRef]
- 9. Lascano, D.; Pak, J.S.; Kates, M.; Finkelstein, J.B.; Silva, M.; Hagen, E.; RoyChoudhury, A.; Bivalacqua, T.J.; DeCastro, G.J.; Benson, M.C.; et al. Validation of a frailty index in patients undergoing curative surgery for urologic malignancy and comparison with other risk stratification tools. *Urol. Oncol. Semin. Orig. Investig.* **2015**, *33*, 426.e1–426.e12. [CrossRef] [PubMed]
- 10. Diagnosis and Management of Non-Metastatic Upper Tract Urothelial Carcinoma: AUA/SUO Guideline-American Urological Association [Internet]. Available online: https://www.auanet.org/guidelines-and-quality/guidelines/non-metastatic-upper-tract-urothelial-carcinoma (accessed on 28 May 2024).
- Seisen, T.; Peyronnet, B.; Dominguez-Escrig, J.L.; Bruins, H.M.; Yuan, C.Y.; Babjuk, M.; Böhle, A.; Burger, M.; Compérat, E.M.; Cowan, N.C.; et al. Oncologic Outcomes of Kidney-sparing Surgery Versus Radical Nephroureterectomy for Upper Tract Urothelial Carcinoma: A Systematic Review by the EAU Non-muscle Invasive Bladder Cancer Guidelines Panel. *Eur. Urol.* 2016, 70, 1052–1068. [CrossRef]
- 12. Pak, R.W.; Moskowitz, E.J.; Bagley, D.H. What Is the Cost of Maintaining a Kidney in Upper-Tract Transitional-Cell Carcinoma? An Objective Analysis of Cost and Survival. *J. Endourol.* **2009**, 23, 341–346. [CrossRef]
- Dudinec, J.V.; Ortiz-Melo, D.I.; Lipkin, M.E.; Abern, M.R.; Shah, A.M.; Inman, B.A. Advanced chronic kidney disease; A comparison between nephroureterectomy and nephron-sparing surgery for upper tract urothelial carcinoma. *Urol. Oncol. Semin.* Orig. Investig. 2023, 41, 295.e19–295.e25. [CrossRef] [PubMed]
- 14. Tafuri, A.; Marchioni, M.; Cerrato, C.; Mari, A.; Tellini, R.; Odorizzi, K.; Veccia, A.; Amparore, D.; Shakir, A.; Carbonara, U.; et al. Changes in renal function after nephroureterectomy for upper urinary tract carcinoma: Analysis of a large multicenter cohort (Radical Nephroureterectomy Outcomes (RaNeO) Research Consortium). *World J. Urol.* **2022**, *40*, 2771–2779. [CrossRef] [PubMed]
- Veccia, A.; Antonelli, A.; Checcucci, E.; Falagario, U.; Carrieri, G.; Guruli, G.; De Sio, M.; Simeone, C.; Porpiglia, F.; Autorino, R. Segmental Ureterectomy for Upper Tract Urothelial Carcinoma: A Systematic Review and Meta-analysis of Comparative Studies. *Clin. Genitourin. Cancer* 2020, 18, e10–e20. [CrossRef] [PubMed]
- Saeed, D.; Reza, T.; Shahzad, M.W.; Mandokhail, A.K.; Bakht, D.; Qizilbash, F.H.; O Silloca-Cabana, E.; Ramadhan, A.; Bokhari, S.F.H. Navigating the Crossroads: Understanding the Link Between Chronic Kidney Disease and Cardiovascular Health. *Cureus* 2023, 15, e51362. [CrossRef]
- Grams, M.E.; Yang, W.; Rebholz, C.M.; Wang, X.; Porter, A.C.; Inker, L.A.; Horwitz, E.; Sondheimer, J.H.; Hamm, L.L.; He, J.; et al. Risks of Adverse Events in Advanced CKD: The Chronic Renal Insufficiency Cohort (CRIC) Study. *Am. J. Kidney Dis.* 2017, 70, 337–346. [CrossRef]
- 18. Pugh, D.; Gallacher, P.J.; Dhaun, N. Management of Hypertension in Chronic Kidney Disease. Drugs 2019, 79, 365–379. [CrossRef]
- Raoofi, S.; Kan, F.P.; Rafiei, S.; Hoseinipalangi, Z.; Rezaei, S.; Ahmadi, S.; Masoumi, M.; Mejareh, Z.N.; Benis, M.R.; Sharifi, A.; et al. Hemodialysis and peritoneal dialysis—Health-related quality of life: Systematic review plus meta-analysis. *BMJ Support. Palliat. Care* 2023, *13*, 365–373. [CrossRef]
- Paciotti, M.; Alkhatib, K.Y.; Nguyen, D.D.; Yim, K.; Lipsitz, S.R.; Mossanen, M.; Casale, P.; Pierorazio, P.M.; Kibel, A.S.; Trinh, Q.D.; et al. Is Segmental Ureterectomy Associated with Inferior Survival for Localized Upper-Tract Urothelial Carcinoma of the Ureter Compared to Radical Nephroureterectomy? *Cancers* 2023, *15*, 1373. [CrossRef] [PubMed]
- Lane, B.R.; Smith, A.K.; Larson, B.T.; Gong, M.C.; Campbell, S.C.; Raghavan, D.; Dreicer, R.; Hansel, D.E.; Stephenson, A.J. Chronic kidney disease after nephroureterectomy for upper tract urothelial carcinoma and implications for the administration of perioperative chemotherapy. *Cancer* 2010, 116, 2967–2973. [CrossRef]
- 22. Knoedler, J.J. Outcomes of endoscopic management of upper tract urothelial carcinoma. *Transl. Androl. Urol.* **2020**, *9*, 1821–1830. [CrossRef]
- 23. Chlapoutakis, K.; Theocharopoulos, N.; Yarmenitis, S.; Damilakis, J. Performance of computed tomographic urography in diagnosis of upper urinary tract urothelial carcinoma, in patients presenting with hematuria: Systematic review and meta-analysis. *Eur. J. Radiol.* **2010**, *73*, 334–338. [CrossRef] [PubMed]
- 24. Razavi, S.A.; Sadigh, G.; Kelly, A.M.; Cronin, P. Comparative effectiveness of imaging modalities for the diagnosis of upper and lower urinary tract malignancy: A critically appraised topic. *Acad. Radiol.* **2012**, *19*, 1134–1140. [CrossRef] [PubMed]
- 25. Ko, Y.H.; Song, P.H.; Park, T.; Choi, J.Y. Retrograde pyelography before radical nephroureterectomy for upper tract urothelial carcinoma is associated with intravesical tumor recurrence. *Int. Braz. J. Urol.* **2020**, *46*, 778–785. [CrossRef] [PubMed]
- 26. Tsikitas, L.A.; Hopstone, M.D.; Raman, A.; Duddalwar, V. Imaging in Upper Tract Urothelial Carcinoma: A Review. *Cancers* 2023, 15, 5040. [CrossRef] [PubMed]
- Painel Seguel, A.A.; Martínez Pérez, M.J.; Ripollés González, T.; Gómez, D.P.; Vizuete Del Río, J.; Martín Benítez, G. Evaluation of upper tract urothelial carcinomas by contrast-enhanced ultrasound. *Radiologia* 2018, 60, 496–503. [CrossRef] [PubMed]
- Barkan, G.A.; Wojcik, E.M.; Nayar, R.; Savic-Prince, S.; Quek, M.L.; Kurtycz, D.F.; Rosenthal, D.L. The Paris System for Reporting Urinary Cytology: The Quest to Develop a Standardized Terminology. *Acta Cytol.* 2016, 60, 185–197. [CrossRef]
- 29. Figaroa, O.J.A.; Hendriks, N.; Kamphuis, G.M.; van Moorselaar, R.J.A.; Bins, A.D.; Baard, J. Positioning the role of urine cytology within the diagnostic pathway for UTUC: Supportive but inconclusive. *World J. Urol.* **2023**, *41*, 3429–3435. [CrossRef]
- 30. Liu, W.; Wang, Z.; Liu, S.; Yao, Y.; Liu, Y.; Zhang, G. Preoperative positive voided urine cytology predicts poor clinical outcomes in patients with upper tract urothelial carcinoma undergoing nephroureterectomy. *BMC Cancer* **2020**, *20*, 1113. [CrossRef]

- Potretzke, A.M.; Knight, B.A.; Vetter, J.M.; Anderson, B.G.; Hardi, A.C.; Bhayani, S.B.; Figenshau, R.S. Diagnostic Utility of Selective Upper Tract Urinary Cytology: A Systematic Review and Meta-analysis of the Literature. Urology 2016, 96, 35–43. [CrossRef]
- 32. Smentkowski, K.E.; Bagley, D.H.; Hubosky, S.G. Ureteroscopic biopsy of upper tract urothelial carcinoma and role of urinary biomarkers. *Transl. Androl. Urol.* 2020, *9*, 1809–1814. [CrossRef]
- Klein, J.T.; John, A.; Bohnert, L.; Enderle, M.D.; Linzenbold, W.; Bolenz, C. Improving the Quality of Human Upper Urinary Tract Specimens by Cryobiopsy. *Front. Oncol.* 2022, 12, 810367. [CrossRef] [PubMed]
- Simon, C.T.; Skala, S.L.; Weizer, A.Z.; Ambani, S.N.; Chinnaiyan, A.M.; Palapattu, G.; Hafez, K.; Magers, M.J.; Kaffenberger, S.D.; Spratt, D.E.; et al. Clinical utility and concordance of upper urinary tract cytology and biopsy in predicting clinicopathological features of upper urinary tract urothelial carcinoma. *Hum. Pathol.* 2019, *86*, 76–84. [CrossRef] [PubMed]
- 35. Fujii, Y.; Sato, Y.; Suzuki, H.; Kakiuchi, N.; Yoshizato, T.; Lenis, A.T.; Maekawa, S.; Yokoyama, A.; Takeuchi, Y.; Inoue, Y.; et al. Molecular classification and diagnostics of upper urinary tract urothelial carcinoma. *Cancer Cell* **2021**, *39*, 793–809.e8. [CrossRef]
- Uroweb-European Association of Urology [Internet]. EAU Guidelines on Upper Urinary Tract Urothelial Cell Carcinoma-PROGNOSIS-Uroweb. Available online: <a href="https://uroweb.org/guidelines/upper-urinary-tract-urothelial-cell-carcinoma/chapter/prognosis">https://uroweb.org/guidelines/upper-urinary-tract-urothelial-cell-carcinoma/ chapter/prognosis (accessed on 31 May 2024).</a>
- 37. Lonati, C.; Necchi, A.; Rivas, J.G.; Afferi, L.; Laukhtina, E.; Martini, A.; Ventimiglia, E.; Colombo, R.; Gandaglia, G.; Salonia, A.; et al. Upper Tract Urothelial Carcinoma in the Lynch Syndrome Tumour Spectrum: A Comprehensive Overview from the European Association of Urology-Young Academic Urologists and the Global Society of Rare Genitourinary Tumors. *Eur. Urol. Oncol.* **2022**, *5*, 30–41. [CrossRef]
- Harper, H.L.; McKenney, J.K.; Heald, B.; Stephenson, A.; Campbell, S.C.; Plesec, T.; Magi-Galluzzi, C. Upper tract urothelial carcinomas: Frequency of association with mismatch repair protein loss and lynch syndrome. *Mod. Pathol.* 2017, 30, 146–156. [CrossRef] [PubMed]
- 39. Guo, R.; Zhu, Y.; Xiong, G.; Li, X.; Zhang, K.; Zhou, L. Role of lymph node dissection in the management of upper tract urothelial carcinomas: A meta-analysis. *BMC Urol.* **2018**, *18*, 24. [CrossRef]
- 40. Chan, V.W.-S.; Wong, C.H.M.; Yuan, Y.; Teoh, J.Y.-C. Lymph node dissection for upper tract urothelial carcinoma: A systematic review. *Arab. J. Urol.* **2020**, *19*, 37–45. [CrossRef]
- 41. Dong, F.; Xu, T.; Wang, X.; Shen, Y.; Zhang, X.; Chen, S.; Zhong, S.; Zhang, M.; Ding, Q. Lymph node dissection could bring survival benefits to patients diagnosed with clinically node-negative upper urinary tract urothelial cancer: A population-based, propensity score-matched study. *Int. J. Clin. Oncol.* **2019**, *24*, 296–305. [CrossRef]
- 42. Lenis, A.T.; Donin, N.M.; Faiena, I.; Salmasi, A.; Johnson, D.C.; Drakaki, A.; Gollapudi, K.; Blumberg, J.; Belldegrun, A.; Pantuck, A.; et al. Role of surgical approach on lymph node dissection yield and survival in patients with upper tract urothelial carcinoma. *Urol. Oncol. Semin. Orig. Investig.* **2018**, *36*, 9.e1–9.e9. [CrossRef]
- Fang, C.; Xie, X.; Xu, T.; He, W.; He, H.; Wang, X.; Zhu, Y.; Shen, Z.; Shao, Y. Segmental ureterectomy is not inferior to radical nephroureterectomy for either middle or distal ureter urothelial cell carcinomas within 3.5 cm. *Int. Urol. Nephrol.* 2017, 49, 1177–1182. [CrossRef]
- 44. Chien, A.L.; Chua, K.J.; Doppalapudi, S.K.; Ghodoussipour, S. The role of endoscopic management and adjuvant topical therapy for upper tract urothelial cancer. *Front. Urol.* 2022, *2*, 916259. [CrossRef] [PubMed]
- Lee, J.K.; Kim, K.B.; Park, Y.H.; Oh, J.J.; Lee, S.; Jeong, C.W.; Jeong, S.J.; Hong, S.K.; Byun, S.-S.; Lee, S.E. Correlation Between the Timing of Diagnostic Ureteroscopy and Intravesical Recurrence in Upper Tract Urothelial Cancer. *Clin. Genitourin. Cancer* 2016, 14, e37–e41. [CrossRef] [PubMed]
- Luo, Z.; Jiao, B.; Su, C.; Zhao, H.; Yan, Y.; Pan, Y.; Ren, J.; Zhang, G.; Ding, Z. Correlation between the timing of diagnostic ureteroscopy for upper tract urothelial cancer and intravesical recurrence after radical nephroureterectomy. *Front. Oncol.* 2023, 13, 1122877. [CrossRef] [PubMed]
- Douglawi, A.; Ghoreifi, A.; Lee, R.; Yip, W.; Seyedian, S.S.L.; Ahmadi, H.; Cai, J.; Miranda, G.; Yu, W.; Bhanvadia, S.; et al. Bladder Recurrence Following Diagnostic Ureteroscopy in Patients Undergoing Nephroureterectomy for Upper Tract Urothelial Cancer: Is Ureteral Access Sheath Protective? *Urology* 2022, *160*, 142–146. [CrossRef]
- Nowak, Ł.; Krajewski, W.; Chorbińska, J.; Kiełb, P.; Sut, M.; Moschini, M.; Teoh, J.Y.-C.; Mori, K.; Del Giudice, F.; Laukhtina, E.; et al. The Impact of Diagnostic Ureteroscopy Prior to Radical Nephroureterectomy on Oncological Outcomes in Patients with Upper Tract Urothelial Carcinoma: A Comprehensive Systematic Review and Meta-Analysis. *J. Clin. Med.* 2021, 10, 4197. [CrossRef]
- Audenet, F.; Isharwal, S.; Cha, E.K.; Donoghue, M.T.; Drill, E.N.; Ostrovnaya, I.; Pietzak, E.J.; Sfakianos, J.P.; Bagrodia, A.; Murugan, P.; et al. Clonal Relatedness and Mutational Differences between Upper Tract and Bladder Urothelial Carcinoma. *Clin. Cancer Res.* 2019, 25, 967–976. [CrossRef]
- 50. van Doeveren, T.; Nakauma-Gonzalez, J.A.; Mason, A.S.; van Leenders, G.J.L.H.; Zuiverloon, T.C.M.; Zwarthoff, E.C.; Meijssen, I.C.; van der Made, A.C.; van der Heijden, A.G.; Hendricksen, K.; et al. The clonal relation of primary upper urinary tract urothelial carcinoma and paired urothelial carcinoma of the bladder. *Int. J. Cancer* **2021**, *148*, 981–987. [CrossRef]
- Gallioli, A.; Boissier, R.; Territo, A.; Reyes, H.V.; Sanguedolce, F.; Gaya, J.M.; Regis, F.; Subiela, J.D.; Palou, J.; Breda, A. Adjuvant Single-Dose Upper Urinary Tract Instillation of Mitomycin C After Therapeutic Ureteroscopy for Upper Tract Urothelial Carcinoma: A Single-Centre Prospective Non-Randomized Trial. J. Endourol. 2020, 34, 573–580. [CrossRef]

- 52. Messing, E.M.; Tangen, C.M.; Lerner, S.P.; Sahasrabudhe, D.M.; Koppie, T.M.; Wood, D.P.; Mack, P.C.; Svatek, R.S.; Evans, C.P.; Hafez, K.S.; et al. Effect of Intravesical Instillation of Gemcitabine vs Saline Immediately Following Resection of Suspected Low-Grade Non-Muscle-Invasive Bladder Cancer on Tumor Recurrence: SWOG S0337 Randomized Clinical Trial. *JAMA* 2018, 319, 1880–1888. [CrossRef]
- Harraz, A.M.; El-Shabrawy, M.; El-Nahas, A.R.; El-Kappany, H.; Osman, Y. Single Versus Maintenance Intravesical Chemotherapy for the Prevention of Bladder Recurrence after Radical Nephroureterectomy for Upper Tract Urothelial Carcinoma: A Randomized Clinical Trial. *Clin. Genitourin. Cancer* 2019, 17, e1108-15. [CrossRef]
- Scotland, K.B.; Kleinmann, N.; Cason, D.; Hubbard, L.; Tanimoto, R.; Healy, K.A.; Hubosky, S.G.; Bagley, D.H. Ureteroscopic Management of Large ≥2 cm Upper Tract Urothelial Carcinoma: A Comprehensive 23-Year Experience. Urology 2018, 121, 66–73. [CrossRef] [PubMed]
- Rouprêt, M.; Hupertan, V.; Traxer, O.; Loison, G.; Chartier-Kastler, E.; Conort, P.; Bitker, M.-O.; Gattegno, B.; Richard, F.; Cussenot, O. Comparison of open nephroureterectomy and ureteroscopic and percutaneous management of upper urinary tract transitional cell carcinoma. *Urology* 2006, 67, 1181–1187. [CrossRef] [PubMed]
- 56. Giulioni, C.; Pirola, G.M.; Maggi, M.; Brocca, C.; Tramanzoli, P.; Stramucci, S.; Mantovan, M.; Perpepaj, L.; Cicconofri, A.; Gauhar, V.; et al. Current Evidence on Utility, Outcomes, and Limitations of Endoscopic Laser Ablation for Localized Upper Urinary Tract Urothelial Carcinoma: Results from a Scoping Review. *Eur. Urol. Open Sci.* 2024, *59*, 7–17. [CrossRef] [PubMed]
- 57. Villa, L.; Haddad, M.; Capitanio, U.; Somani, B.K.; Cloutier, J.; Doizi, S.; Salonia, A.; Briganti, A.; Montorsi, F.; Traxer, O. Which Patients with Upper Tract Urothelial Carcinoma Can be Safely Treated with Flexible Ureteroscopy with Holmium: YAG Laser Photoablation? Long-Term Results from a High Volume Institution. J. Urol. 2018, 199, 66–73. [CrossRef]
- Villa, L.; Cloutier, J.; Letendre, J.; Ploumidis, A.; Salonia, A.; Cornu, J.N.; Montorsi, F.; Traxer, O. Early repeated ureteroscopy within 6–8 weeks after a primary endoscopic treatment in patients with upper tract urothelial cell carcinoma: Preliminary findings. *World J. Urol.* 2016, 34, 1201–1206. [CrossRef]
- 59. Gottlieb, J.; Linehan, J.; Murray, K.S. Advances in chemoablation in upper tract urothelial carcinoma: Overview of indications and treatment patterns. *Transl. Androl. Urol.* 2023, 12, 1449–1455. [CrossRef]
- 60. Kleinmann, N.; Matin, S.F.; Pierorazio, P.M.; Gore, J.L.; Shabsigh, A.; Hu, B.; Chamie, K.; Godoy, G.; Hubosky, S.; Rivera, M.; et al. Primary chemoablation of low-grade upper tract urothelial carcinoma using UGN-101, a mitomycin-containing reverse thermal gel (OLYMPUS): An open-label, single-arm, phase 3 trial. *Lancet Oncol.* **2020**, *21*, 776–785. [CrossRef]
- Matin, S.F.; Pierorazio, P.M.; Kleinmann, N.; Gore, J.L.; Shabsigh, A.; Hu, B.; Chamie, K.; Godoy, G.; Hubosky, S.G.; Rivera, M.; et al. Durability of Response to Primary Chemoablation of Low-Grade Upper Tract Urothelial Carcinoma Using UGN-101, a Mitomycin-Containing Reverse Thermal Gel: OLYMPUS Trial Final Report. J. Urol. 2022, 207, 779–788. [CrossRef]
- 62. Shabsigh, A.; Kleinmann, N.; Smith, A.B.; Scherr, D.; Seltzer, E.; Schoenberg, M.; Lerner, S.P. Pharmacokinetics of UGN-101, a mitomycin-containing reverse thermal gel instilled via retrograde catheter for the treatment of low-grade upper tract urothelial carcinoma. *Cancer Chemother. Pharmacol.* **2021**, *87*, 799–805. [CrossRef]
- 63. Woldu, S.L.; Labbate, C.; Murray, K.S.; Rose, K.; Sexton, W.; Tachibana, I.; Kaimakliotis, H.; Jacob, J.; Dickstein, R.; Linehan, J.; et al. Early experience with UGN-101 for the treatment of upper tract urothelial cancer—A multicenter evaluation of practice patterns and outcomes. *Urol. Oncol. Semin. Orig. Investig.* **2023**, *41*, 147.e15–147.e21. [CrossRef]
- Linehan, J.; Gottlieb, J.; Woldu, S.L.; Labbate, C.; Rose, K.; Sexton, W.; Kaimakliotis, H.; Jacob, J.; Dickstein, R.; Nieder, A.; et al. Route of Administration for UGN-101 and Impact on Oncological and Safety Outcomes. *Eur. Urol. Focus* 2023, *9*, 1052–1058. [CrossRef] [PubMed]
- 65. Mashayekhi, V.; Op't Hoog, C.; Oliveira, S. Vascular targeted photodynamic therapy: A review of the efforts towards molecular targeting of tumor vasculature. *J. Porphyr. Phthalocyanines* **2019**, *23*, 1229–1240. [CrossRef] [PubMed]
- 66. Medicines.org.uk [Internet]. Package Leaflet: Information for the User. 2017. Available online: https://www.medicines.org.uk/emc/files/pil.9367.pdf (accessed on 7 August 2024).
- 67. Yip, W.; Sjoberg, D.D.; Nogueira, L.M.; Tracey, A.T.; Alvim, R.G.; Reisz, P.A.; Demac, Q.; Benfante, N.E.; Vanden Berg, R.W.; Kim, K.; et al. Final Results of a Phase I Trial of WST-11 (TOOKAD Soluble) Vascular-targeted Photodynamic Therapy for Upper Tract Urothelial Carcinoma. *J. Urol.* **2023**, *209*, 863–871. [CrossRef]
- Azzouzi, A.-R.; Vincendeau, S.; Barret, E.; Cicco, A.; Kleinclauss, F.; van der Poel, H.G.; Stief, C.G.; Rassweiler, J.; Salomon, G.; Solsona, E.; et al. Padeliporfin vascular-targeted photodynamic therapy versus active surveillance in men with low-risk prostate cancer (CLIN1001 PCM301): An open-label, phase 3, randomised controlled trial. *Lancet Oncol.* 2017, 18, 181–191. [CrossRef]
- 69. Ling, S.P.; Ming, L.C.; Dhaliwal, J.S.; Gupta, M.; Ardianto, C.; Goh, K.W.; Hussain, Z.; Shafqat, N. Role of Immunotherapy in the Treatment of Cancer: A Systematic Review. *Cancers* **2022**, *14*, 5205. [CrossRef]
- Guallar-Garrido, S.; Julián, E. Bacillus Calmette-Guérin (BCG) Therapy for Bladder Cancer: An Update. *ImmunoTargets Ther.* 2020, 9, 1–11. [CrossRef]
- Califano, G.; Ouzaid, I.; Laine-Caroff, P.; Peyrottes, A.; Ruvolo, C.C.; Pradère, B.; Elalouf, V.; Misrai, V.; Hermieu, J.-F.; Shariat, S.F.; et al. Current Advances in Immune Checkpoint Inhibition and Clinical Genomics in Upper Tract Urothelial Carcinoma: State of the Art. *Curr. Oncol.* 2022, 29, 687–697. [CrossRef] [PubMed]
- 72. Necchi, A.; Martini, A.; Raggi, D.; Cucchiara, V.; Colecchia, M.; Lucianò, R.; Villa, L.; Mazzone, E.; Basile, G.; Scuderi, S.; et al. A feasibility study of preoperative pembrolizumab before radical nephroureterectomy in patients with high-risk, upper tract urothelial carcinoma: PURE-02. Urol. Oncol. Semin. Orig. Investig. 2022, 40, 10.e1–10.e6. [CrossRef] [PubMed]

- 73. UroGen [Internet]. UroGen Pharma | Pipeline. Available online: https://www.urogen.com/ (accessed on 7 June 2024).
- 74. Matin, S.F.; Adibi, M.; Shah, A.Y.; Alhalabi, O.; Corn, P.; Guo, C.; Amirtharaj, R.; Xiao, L.; Lange, S.; Duose, D.Y.; et al. Phase 1b Trial Evaluating Tolerability and Activity of Targeted Fibroblast Growth Factor Receptor Inhibition in Localized Upper Tract Urothelial Carcinoma. J. Urol. 2024, 211, 784–793. [CrossRef]
- 75. De Lorenzis, E.; Albo, G.; Longo, F.; Bebi, C.; Boeri, L.; Montanari, E. Current Knowledge on Genomic Profiling of Upper Tract Urothelial Carcinoma. *Genes* **2021**, *12*, 333. [CrossRef]
- 76. Daneshmand, S.; van der Heijden, M.S.; Jacob, J.M.; Necchi, A.; Xylinas, E.; Morris, D.S.; Spiegelhalder, P.; Zainfeld, D.; Kang, T.W.; Matulay, J.T.; et al. LBA02-03 First results from SunRISE-1 in patients with BCG unresponsive high-risk non-muscle-invasive bladder cancer receiving TAR-200 in combination with cetrelimab, TAR-200, or cetrelimab alone. J. Urol. 2023, 209 (Suppl. 4), e1187. [CrossRef]

**Disclaimer/Publisher's Note:** The statements, opinions and data contained in all publications are solely those of the individual author(s) and contributor(s) and not of MDPI and/or the editor(s). MDPI and/or the editor(s) disclaim responsibility for any injury to people or property resulting from any ideas, methods, instructions or products referred to in the content.